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Client: Xindao B.V. 

Client Address: P.O.Box 3082,2280 GB,Rijswijk,The Netherlands 

The following sample(s) and sample information was/were submitted and confirmed by the client: 
Sample Name: Reuseable 2-Ply Cotton Face Mask 
Specification： P265.89 
Lot No./Type： / 

************ 
Sample Receiving 
Date: 

2020.8.27 

Test Period: 2020.08.27~2020.09.11 

Test Item(s): Please see the next page(s) 

Test Result(s)： Please see the next page(s) 
 
 
 
 
 
 
 
 
 
 

Compiled by:  
  

Inspected by:  

 

Approved by:  
 

 

Issued Date: 
  

2020.09.14 

 
Shanghai Micro-spectial Chemical Analysis and Test technology Co., Ltd 
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1. Test Item:  

Test Standard:  

Test Result(s): 

Sample Name Testing items Test Result 

Reuseable 2-Ply 
Cotton Face Mask 

Filter efficiency (Salt medium) 95.8% 

Inhalation resistance 122.6Pa 

Exhalation resistance 119.3Pa 

Note：Particles with a diameter of 3±0.5 μm are selected. 

 
*** End of the Page *** 
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Test photo 

 
 

*** End of the Report*** 
 
 
 
 
 
 
 
 
 
DISCLAIMER： 
1.The report is invalid without the stamp of special seal for report or without the signature of the compiler, the     inspector and the a

pprover. 

2. No unauthorized changes, additions or deletions shall be made to the report. 

3. Neither fragmented report nor its incomplete copy shall be deemed valid. The complete copy is invalid without the stamp of special 

seal for report. 

4. Any queries on the report shall be presented to Microspectrum Technology Co., Ltd. within 15 working days after receipt of the 

report. 

5. The results described here in this report are based on the sample(s) tested. The results are presented to the client for internal uses 

only and do not constitute any social grounds in the People’s Republic of China. 

6. The client takes full responsible for the truthfulness of the testing sample(s) and information related thereto. 
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